



## Parts List DCS334 JIGSAW 1

Item	Part Number	Qty	Part Description	General Description	Other Info	Repair Inst	Markets
4	N545416	1	WHEEL SPEED			No	
8	N544264	1	BUTTON LOCK-OFF			No	
9	330045-07	4	SCREW	M4*20 T20		No	
11	N122099	1	BLOCK			No	
12	N102647	1	SPRING			No	
14	330019-06	1	SCREW			No	
15	330019-03	9	SCREW	M3.5 x 16		No	
16	N567102	1	CLAMSHELL PAIR			No	
17	N523099	1	GUARD			No	
21	697029	1	O RING			No	
22	N524855	1	PIN			No	
23	N515119	1	SPRING			No	
24	N565505	1	CLAMP			No	
25	N561929	1	GEARCASE			No	
26	N514407	1	GASKET			No	
27	330045-06	4	SCREW	M4 X 0.7 THD FORM		No	
28	N509093	1	PLATE			No	
31	582837-00	2	BOLT			No	
32	N505413	1	BLADE CLAMP			No	
33	N508754	1	SEAL SA			No	
34	N548918	1	PLATE			No	
35	N543918	1	SPRING			No	
36	N573337	1	BEARING			No	
37	N499406	1	RECIPROCATOR			No	
38	N500477	1	BEARING			No	
40	N547459	1	GUARD			No	
41	N539624	1	BEARING			No	
42	N543121	1	RETAINER	LED		No	
43	N518314	1	LED			No	
44	330019-21	4	SCREW.TEMP	M5 x 32 T25		No	
45	N505401	1	GEAR			No	
46	N539623	1	GUIDE			No	
47	N539622	2	GUIDE			No	

## Parts List DCS334 JIGSAW 1

Item	Part Number	Qty	Part Description	General Description	Other Info	Repair Inst	Markets
48	571181-00	2	CLIP			No	
49	582829-00	1	WASHER	M8 15.5 x 0.5		No	
50	N723994	1	GEARCASE SA			No	
51	330004-20	1	BEARING NEEDLE			No	
53	N499205	1	CONNTERWEIGHT			No	
55	N723993	1	GEAR SA			No	
56	N509087	1	ACTUATOR			No	
60	N467560	1	PLATE			No	
61	N261987	1	CAP			No	
62	N487311	2	RUBBER			No	
63	N579198	1	SEAL			No	
64	N632684	1	MOTOR & SWITCH SA	EURO		No	QW
66	326467-00	1	DETENT			No	
67	N563127	1	WASHER	M6		No	
68	N438439	1	INSERT	ANTI VIB INSERT ASS		No	
69	N438438	1	INSERT	ANTI VIB COVER		No	
70	581280-00	1	BRACKET			No	
72	330041-29	1	PIN			No	
73	N504498	1	DUST PORT			No	
74	N516272	1	PIN			No	
76	N515469	1	LEVER			No	
78	N562695	1	CLIP			No	
85	N527629	1	SHOE			No	
86	N522017	1	LEVER			No	
87	N516006	1	CLAMPING BAR			No	
88	584686-00	1	PLUNGER			No	
90	582826-00	1	BOLT	M8		No	
91	N595377	1	WASHER			No	
92	N595379	1	BOLT			No	
94	N555231	1	SHOE			No	
95	N056875	4	SCREW TORX			No	
96	N548480	1	SOLE PLATE			No	
100	402140-00	1	ANTI SPLINTER DEVICE			No	

## Parts List DCS334 JIGSAW 1

Item	Part Number	Qty	Part Description	General Description	Other Info	Repair Inst	Markets
800	870889-03	1	GREASE	20g Paragon EP 1/2		No	
821	N572752	1	RATING PLATE	EURO		No	QW
822	N572782	1	BRAND LABEL	18V		No	QW
823	N605024	1	LABEL	FOOT		No	QW
824	N581733	1	LABEL	BRUSHLESS		No	
856	N575480	1	SHIELD			No	
858	N564892	1	DUST PORT			No	
860	H1400196008	2	HANDLE			No	
861	N279261	1	KITBOX	DWST1-17807 T-STAK11		No	
862	H1500082520	2	LATCH			No	
863	P910190	2	LATCH			No	
864	000000-99	1	Part number or price not avail			No	QW
866	N394624	1	BATTERY 18V - 5.0AH - 90WH	Li-Ion - DCB184-XJ		No	QW
871	N450536	1	CHARGER (EURO)	DCB115-QW - 4.0A		No	QW